DETAIL PROJECT REPORT

VISHWAKARMA YOJNA: Vi
AN APPROACH TOWARDS RURBANISATION

Davada :Village
Mahesana :District

PREPARED BY

Student name Branch Enrollment no.
Arya P Chaudhari Civil Engineering 170290106001
Nachiket P Padhya Civil Engineering 180294106001

NODAL OFFICERS NAME: Prof Sumit B Patel

YEAR: 2020-21

GUJARAT TECHNOLOGICAL UNIVERSITY
Chandkheda, Ahmedabad — 382424 Gujarat



Vishwakarma Yojana: VIII (2020-2021) Village: Davada District: Mehsana

CERTIFICATE

This is to certify that the following students of Degree Engineering successfully submitted
Detail Project Report for, VILLAGE: _ Davada
DISTRICT: Mehsana

Under
Vishwakarma Yojana: Phase-VIlI

In partial fulfillment of the project offered by
[...]
in the opening size ranging from To 6 mm. Fine screens are used for pretreatment of industrial wastewaters
and are not suitable for sewage dueto clogging problems, but can be used after coarse screening. Fine
screens are also used to remove solids from primary effluent to reduce clogging problem of trickling filters.

e Coarse Screen:-

It is used primarily as protective device and hence used as first treatment unit. Common type of these
screens are bar racks (or bar screen), coarse woven-wire screens, and dominators. Bar screens are used ahead
of the pumps and grit removal facility. This screen can be manually cleaned or mechanically cleaned.
Manually cleaned screens are used in small treatment plants. Clear spacing between the bars in these screens
may be in the range of 15 mm to 40mm.

» Grit Chambers

Grit chamber is the second unit operation used in primary treatment of wastewater and it is intended to
remove suspended inorganic particles such as sandy and gritty matter from the wastewater. This is usually
limited to municipal wastewater and generally not required for industrial effluent treatment plant, except
some industrial wastewaters which may have grit. The grit chamber is used to remove grit, consisting of
sand, gravel, cinder, or other heavy solids materials that have specific gravity much higher than those of the
organic solids in wastewater. Grit chambers are provided to protect moving mechanical equipment from
abrasion and abnormal wear; avoid deposition in pipelines, channels, and conduits; and to reduce frequency
of digester cleaning. Separate removal of suspended inorganic solids in grit chamber and suspended organic
solids in primary sedimentation tank is necessary due to different nature and mode of disposal of these
solids. Grit can be disposed off after washing, to remove higher size organic matter settled along with grit
particles; whereas, the suspended solids settled in primary sedimentation tank, being organic matter, requires
further treatment before disposal.

e Principle of Working of Grit Chamber

Grit chambers are nothing but like sedimentation tanks, designed to separate the intended heavier
inorganic materials (specific gravity about 2.65) and to pass forward the lighter organic materials. Hence, the
flow velocity should neither be too low as to cause the settling of lighter organic matter, nor should it be too
high as not to cause the settlement of the silt and grit present in the sewage. This velocity is called
"differential sedimentation and differential scouring velocity".

The scouring velocity determines the optimum flow through velocity.

Gujarat Technological University Page 113



Vishwakarma Yojana: VIII (2020-2021) Village: Davada District: Mehsana

Proportional flow weir

i

Fig (36) Horizontal flow Grit Chamber

% PRIMARY TREATMENT:-

Primary treatment consists in removing large suspended organic solids. This is usually accomplished by
sedimentation in settling basins. The liquid effluent from primary treatment, often contains a large amount of
suspended organic material, and has a high BOD (about 60% of original). Sometimes, the preliminary as
well as primary treatments are classified together, under primary treatment.

The organic solids, which are separated out in the sedimentation tanks in primary treatment, are often
stabilized by anaerobic decomposition in a digestion tank or are incinerated. The residue is used for landfills
or soil conditioners.

The Primary Settlement or sedimentation tanks are designed to reduce the velocity of the wastewater
flow, allowing heavier organic solids (called raw sludge) to settle. They are the first stage of treatment after
the removal of rags and grit in the inlet works. Scrapers present in the tank move continuously along the
floor of the tank to deposit the raw sludge in hoppers for removal. The scum which floats to the surface is
directed by water jets or scum boards to the sludge sump. The raw, settled sludge is removed by pump or
gravity feed to a sludge treatment process, either on site or via tanker to a larger processing centre.
Approximately 60% of suspended solids and 35% of BOD removal efficiency can be achieved at this stage.

EaffleWall Sourmtar st

EEEEEEEEEE EEEEEEEEEE. |
v
a \
mE : 5
lelgt i ledps Auilat

Lharnel . \l v Ch |
» R R KR XN rRnE
4 AR RREEEE RN
N b b b e
Ao e T e

11 l_l'd-l'-F

? '_r:..-l-'-i"-""-'.'. -
il Fips "

Prarpdbi =0l Tank

Slud e e

Fig (37) Primary sedimentation tank

Gujarat Technological University Page 114



Vishwakarma Yojana: VIII (2020-2021) Village: Davada District: Mehsana

< SECONDARY TREATMENT :-

Secondary treatment involves further treatment of the effluent, coming from the primary sedimentation
tank. This is generally accomplished through biological decomposition of organic matter, which can be
carried out either under aerobic or anaerobic conditions. In these biological units, bacteria will decompose
the fine organic matter, to produce clearer effluent.

The treatment reactors, in which the organic matter is decomposed (oxidized) by aerobic bacteria are
known as aerobic biological units; and may consist of Filters (intermittent sand filters as well as trickling
filters), Aeration tanks, with the feed of recycled activated sludge (i.e. the sludge, which is settled in
secondary sedimentation tank, receiving effluents from the aeration tank). Oxidation ponds and Aerated
lagoons. Since all these aerobic units, generally make use of primary settled sewage, they are easily
classified as secondary units.

» ACTIVATED SLUDGE PROCESS

The activated sludge process is a type of wastewater treatment process for treating sewage. The general
arrangement of an activated sludge process for removing carbonaceous pollution includes the following
items: An aeration tank where air (or oxygen) is injected in the mixed liquor. This is followed by a settling
tank (usually referred to as "final clarifier" or "secondary settling tank™) to allow the biological flocks (the
sludge blanket) to settle, thus separating the biological sludge from the clear treated water.

The general arrangement of an activated sludge process for removing carbonaceous pollution includes the
following items:

e Aeration tank where air or oxygen is injected in the mixed liquor.

o Settling tank (usually referred to as "final clarifier” or “secondary settling tank™) to allow the biological
flocks the sludge blanket to settle, thus separating the biological sludge from the clear treated water.

e Treatment of nitrogenous matter or phosphate involves additional steps where the mixed liquor is left in
anoxic condition (meaning that there is no residual dissolved oxygen).

Air Treated

Raw Water Water

| Clarifier-Settler

Aeration Tank

Recycle Sludge

Waste
Sludge

A

-

To Sludge Treatment

Fig (38) Activated Sludge Proce

» Sludge production:-

The amount of sewage sludge produced from the activated sludge process is directly proportional to the
amount of wastewater treated. The total sludge production consists of the sum of primary sludge from the
primary sedimentation tanks as well as waste activated sludge from the bioreactors. The activated sludge
process produces about 70-100 kg/ML of waste activated sludge (that is kg of dry solids produced per ML

of wastewater treated; one mega litter (ML) is 103 m3). A value of 80 kg/ML is regarded as being typical. In
addition, about 110-170 kg/ML of primary sludge is produced in the primary sedimentation tanks which

Gujarat Technological University Page 115


https://en.wikipedia.org/wiki/Wastewater_treatment

Vishwakarma Yojana: VIII (2020-2021) Village: Davada District: Mehsana
most - but not all - of the activated sludge process configurations use.

The general process control method is to monitor sludge blanket level, SVI (Sludge Volume Index),
MCRT (Mean Cell Residence Time), F/M (Food to Microorganism), as well as the biota of the activated
sludge and the major nutrients DO (Dissolved oxygen), nitrogen, phosphate, BOD (Biochemical oxygen
demand), and COD (Chemical oxygen demand). In the reactor/aerator and clarifier system, the sludge
blanket is measured from the bottom of the clarifier to the level of settled solids in the clarifier's water
column; this, in large plants, can be done up to three times a day.

The SVI is the volume of settled sludge in milliliters occupied by 1 gram of dry sludge solids after 30
minutes of settling in a 1000 milliliter graduated cylinder. The MCRT is the total mass (Ibs.) of mixed
liquor suspended solids in the aerator and clarifier divided by the mass flow rate (Ibs./day) of mixed liquor
suspended solids leaving as WAS and final effluent. The F/M is the ratio of food fed to the microorganisms
each day to the mass of microorganisms held under aeration. Specifically, it is the amount of BOD fed to the
aerator (lbs./day) divided by the amount (Ibs.) of Mixed Liquor Volatile Suspended Solids (MLVSS) under
aeration. Note: Some references use MLSS (Mixed Liquor Suspended Solids) for expedience, but MLVSS is
considered more accurate for the measure of microorganisms. Again, due to expedience, COD is generally
used, in lieu of BOD, as BOD takes five days for results. Based on these control methods, the amount of
settled solids in the mixed liquor can be varied by wasting activated sludge (WAS) or returning activated
sludge (RAS).

> Sludge Digestion Process

The residue that accumulates in sewage treatment plants is called sludge (or bio solids). Sewage sludge is
the solid, semisolid, or slurry residual material that is produced as a by-product of wastewater treatment
processes. This residue is commonly classified as primary and secondary sludge. Primary sludge is
generated from chemical precipitation, sedimentation, and other primary processes, whereas secondary
sludge is the activated waste biomass resulting from biological treatments. Some sewage plants also receive
sewage or septic tank solids from household on-site wastewater treatment systems. Quite often the sludge is
combined together for further treatment and disposal.

Treatment and disposal of sewage sludge are major factors in the design and operation of all wastewater
treatment plants. Two basic goals of treating sludge before final disposal are to reduce its volume and to
stabilize the organic materials. Stabilized sludge does not have an offensive odour and can be handled
without causing a nuisance or health hazard. Smaller sludge volume reduces the costs of pumping and
storage.

s THE FINAL OR ADVANCED TREATMENT

This treatment is sometimes called tertiary treatment, and consists in removing the organic load left after
the secondary treatment, and particularly to kill the pathogenic bacteria. This treatment, which is normally
carried out by chlorination, is generally not carried out for disposal of sewage in water, but is carried out,
while using the river stream for collecting water for re-use or for water supplies. It may, however, sometimes
be adopted, when the outfall of sewage is very near to the water intake.

Gujarat Technological University Page 116



Vishwakarma Yojana: VIII (2020-2021) Village: Davada District: Mehsana

l e G— SECONDARY TREATMENT
UNIT OPERATION SCREENING  GRITREMOVAL  OIL&GREASE PRIMARY SETTING ~ CIOLOGICAL OXIDATION SECONDARY.SETTING
OR PROCESS REMOVAL
i TREATED WATER
: >
|
WASTE WATER
SCREEN GRIT CHAMBER  SKIMMING TANK PST AERATION TANK SST
&~
} -
1?
SECONDARY SLUDGE
PRIMARYSLUDGE [ ¢)\nc : I
DIGESTER
DIGESTED SLUDGE
b FOR SLUDGE HANDLING
AND DISPOSAL
BY PRODUCT OF SCREENING  GRIT OIL FATS&GREASE METHANE

CARBON DIOXIDE SECONDARY SLUDGE

FLOW DIAGRAM OF SEWAGE TREATMENT PLANT

Fig (39) Flow Diagram of sewage treatment plant

% DESIGN OF SEWAGE TREATMENT PLANT:-

» Design of screening:-
Maximum Flow = 30 MLD
= 0.347 m3/sec Shape of bars = M.S Bars

Size =10x50mm? (10mm facing flow)
Clear spacing = 30mm (6-40mm for medium screens) Velocity of flow = 0.8m/s (0.6-0.9m/s)

Hence, net submerged area of screen openings:0.347/0.8:0.44m2

Gross vertical area required = 0.44sin60=0.38m?

providing a depth of 0.3m

Width of channel =0.38 /0.3 =1.3m

The velocity of flow in screen chamber= 0.347 / 0.3x1.3 = 0.89m/s

This is greater than 0.42m/s (self-cleansing velocity) with spacing of 30mm.
No. of bars required = 1.3 / 0.03+0.01 =33bars

Actual width of screens = 33x0.4=1.32m

Actual depth of sewage flow = 0.38/1.32=0.3m

Providing a free board of 0.5m Total depth of screen =0.3+0.5= 0.8m
Hence, size of screen = 1.32m x 0.8m

> Design of grit chamber

To prevent scouring of already deposited particles the magnitude of _should not exceed critical
horizontal velocity V¢, and the above equation becomes
Vc

Vo

m‘lh

Gujarat Technological University Page 117



Vishwakarma Yojana: VIII (2020-2021) Village: Davada District: Mehsana
The critical velocity, V¢, can be given by the following equation (Rao and Dutta, 2007):-

8
Ve=2 (Gs—1)d

f

Where,

[= constant

= 0.04 for uniform granular sand

= 0.06 for non-uniform sticky material

f = Darcy —Weisbach friction factor = 0.03 for gritty matter g = Gravitational acceleration,

Gs = Specific gravity of the particle to be removed (2.65 for sand), and d = Diameter of the particle, m

VC =V 8x9.81x0.06(2.65—1) x0.2/

0.03x1000
=0.228m/s (0.17-0.26m/s)

The grit chambers are designed to remove the smallest particle of size 0.2 mm with specific gravity around
2.65. For these particles, using above expression the critical velocity comes out to be V¢ = 0.228m/sec.
Keeping horizontal velocity 0.2m/s (<0.228m/s) to prevent scouring and detention time 60 sec (vary from
40-60s).
: To lower the velocity, hydraulic structures like Sutro weir and Parshalflume should be provided.Length

of grit chamber = velocity of flow x detention time

=0.2x60

=12m

Volume of grit chamber = discharge x detention time
=0.347 x 60

=20.82m3
Cross-section are of flow = volume/ length
=20.82/12=1.735 m?
Providing width of grit chamber = 3m Depth of grit chamber =1.735/3
=0.58m
Now assuming grit generation = 0.05m3 per 1000m3 of sewage
Even through grit is continuously raked, still 8hrs grit storage is provided for avg. flow
Storage volume required :30,OOOx8x0.05/(24x1000):0.5m3
Thus grit storage depth = 0.5/1.735= 0.3m
Also providing free board = 0.5m
Total depth of grit chamber = 0.5+0.3+0.58= 1.38m
~1.5m
Hence, Size of grit chamber = 12mx3mx1.5m

[0 Design of skimming tank
Detention time = 3 to 5 minutes

Compressed air required = 300 to 6000m? per million liters Surface area required,
= A =0.0062 g/ Vr

Where,

g=Rate of flow of sewage in m/day

Gujarat Technological University Page 118



Vishwakarma Yojana: VIII (2020-2021) Village: Davada District: Mehsana
Vr = Minimum rising velocity of greasy material to be removed in m/minute

=0.25 m/minute in most cases.
A =0.00622 x 30,000 / 0.25 = 746.4m2
Providing a square tank

Side of tank = 27m
Hence provide a skimming tank of size =27x27m?
Actual area of tank = 27x 27 = 729m2

» Primary sedimentation tank

Continuous flow tank is to be provided,

Detention time = 2hrs (1-2hrs)

Quantity of sewage treated in 2hrs

V = 30,000x2/24 = 2500m3

Now, assuming the low velocity through the tank is 0.3m/minute.

The length of the tank required = Velocity of low x Detention period
=0.3x(2x60) m

=36m
Cross-sectional area of the tank required = Capacity of the tank / Length of the tank
= 2500/36
=70m2

Assuming the water depth in the tank (i.e. effective depth of tank) =
5.5mthe width of the tank required = Area of cross—section / Depth
=70/5.5
=13m
Since the tank is provided with mechanical cleaning arrangement, no space at bottom is required for sludge
zone.
Now, assuming free-board of 0.5 m
The overall depth of the tank = 5+0.5 =6 m.
Hence, a rectangular sedimentation tank with an overall size of 36x13x6 m3 can be used.

> Design of aeration tank

Providing conventional aeration process:-
The total BOD entering STP =189 mg / L (known)
Assuming that negligible BOD is removed in screening and grit (since it mainly removes inorganic solids),